
Porta-Quad Build Instructions

Here are the parts you should receive. - Note, as the design is constantly being 
improved, you may receive slightly different parts. 



Step 1

Use the 8mm M3 bolts to bolt in the vibration dampeners 
like shown in the picture bellow:



Step 2

Using the 10mm M3 bolts and M3 lock nuts. Attach the 
arms as shown bellow. 



Step 3

Next, slide the spring washers over the 12mm M3 bolts, 
insert them into the arms then add the wing nut to the top.



Step 4

Next, build up the pylons like shown. 
First add a small nut/spacer onto the vibration dampeners. 
Then add the tall metal stand offs.
Then add the smaller plastic break away stand offs.



Step 5

Now, add the bottom plate as shown, and use the 
remaining nuts to hold it in place. 

You should now have an assembled Porta-Quad Frame!





Porta-Quad Build ZippyV2

�



Porta-Quad Build ZippyV2

�

�



Porta-Quad Build ZippyV2

�

�



Porta-Quad Build ZippyV2

�

�



Porta-Quad Build ZippyV2

�

�



Porta-Quad Build ZippyV2

�

�



��  (�%2���!#�� ∃����%����
�

��

�
�

��#���"��$��� �!#∀�)�%�'���������$���%����$���*�  (�%2� �!#�� ∃��,�
�

�



�
�
���'����∀#�!#������)��������$����"���,�
�

�
�
�
�
�



��%�'���������$���$� � ��$������$������� ��$������$�����"�'�"�,�
14������#∀∗�4���∀ ���!∀�������%����%��∀#������∀+�
�

�
�
��#�!#������$�$�"�%����������$���#&���"��$�����∀+�
��������3�∀ ���!∀��
����$������∀#������,����$���#����'�$��$����$��"�����,�
�

�
�



�

�
�

����$��#−∀���� ��$�+���$�$���$� � ��$�+�$������� ��$������$���
��"�'�"��#��'�,�
�
�

�
�

14������#∀�������3������∃#��



�
�
�
�
����������������2∋�4���∀ ���!∀�����
�

�
�

�3������∃#�
�



�

�

�
�

����$���∀#������∀+�



�
�
��%�'���������$�%���#�"�&∀∗�'�����∃#∀∗���"����'�#��!∀∗�∀ !����
'�#��!∀∗�10������#∀������4������∃#∀+�

�
�
�
�
�

�
	�&�$���##����$����"�∀+�



��#�!#�$���10������$�$�"�%���$����"�� �&�$������$���� �����$����"��
$�"�%���10������$�$����������'�#��"�$�������4������∃#+��
�

�
�

�
�
�
�



��#�!#���$�%��#�"�'�'�$����∀ !����'�#��"�$��$���%���"�#�������$���
�"�,�
�
�

�
�
	�'�������'�����∃#�$��$����������$���$�%��#�"�&+�
�

�



�
�"�#��"����'���%�$��-�
�

�
�
�
��%�$�$����"�#����$��#��"���$�$���+��!!�'� ���$����$���"��$����$���
�� #�!+��
�

�



�
�
��
�

�
�
�
�
�

�
�
��

�
�
�
�



�
�

�
�



�
�

����%�$�$�������#!����∀∗�"���&������ ��$���"���$����"���,��$�!#��)�
��%�$����$�����$�!∀+���
�

�
�



�
�#�������$���$�'������%�$����$�����$�!∀+�

�
�

�



�
�
�

�
�



�
�
�

�
�
�



	�'�$����%�$�$������∀+�
�

�



�

�

�∃#���$�!���������'�"�∀�$������$��$��������3����%���#� �%�∀+������#����������#������
�



���%�$�$�����4��/�"���)��$��"����#!������"��0�$��$�����##��� ��$������
������$�$�������'�"�#�����$���"����&�"�$���#+���
�

�
�
��%�$�$�����##��� ��$��∃∀����$���10������#∀�

�
�
�

�������� ∃��



�
�
�

�





�
�
��%�$�$��� !� ∀�������##�!(�/��$�#��'�����$��� ��#∃!�0�����)�∃!�
"���)�$����(,�
�

�



�
�
�
�

�
�



�
�
�
�

�
�
�
�
�
�



�
���$�����!,�
�
�

�
�
�
�
�

�


